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Overview — Health Canada’s Role

« Focus to prevent and manage harmful medication errors that result from a drug's
name, package, and label

* Responsible for development of guidance documents and technical statements to
provide direction to industry in good practices for naming, packaging and labelling

o Current priority to update guidance for industry on brand name review

« The prevention and management of medication errors requires a collaborative
approach between Health Canada, industry, healthcare professionals and facilities,
patient safety organizations, patients and consumers

o Example of wrong route errors with tranexamic acid




Current Priority - Brand Name Review Guidance

Outlines procedure for industry to follow to
evaluate the potential for a brand name to be
misleading or confused with other products on
the market

All brand names subject to review against
criteria to address error-prone naming
practices

Required steps:

o Searches of HC drug databases and
medication error reporting databases

o Process maps
o Maedication-use simulations
o Failure modes effect analysis

o 25 B

Guidance Document for Industry -
Review of Drug Brand Names




Guidance for Industry - Brand Name Review

Health Canada is currently revising the Guidance for Industry — Review of
Drug Brand Names to reflect lessons learned since implementation

Abbreviations & modifiers in brand names create opportunities for
medication errors and misinterpretations

Trends in modifiers proposed by industry:
o Modifiers to identify package size (e.g., ‘Brandname 2B’)

o Modifiers to identify strength (e.g., ‘Brandname 30’)

o Modifiers composed of abbreviations that are defined differently than the usual
convention (e.g., ‘Brandname OTC’ where OTC = oral treatment care)




Wrong Route Errors
with Tranexamic Acid
Injection

National Alert Network (NAN) issued an alert
reporting “Dangerous wrong-route errors with
Tranexamic acid.”

The alert describes three cases of accidental spinal
injection of tranexamic acid instead of local

anesthetic intended for regional (spinal) anesthesia.

Container mix-ups were involved in each case.
The NAN alert notes that in the US, bupivacaine,
ropivacaine and tranexamic acid are packaged in
vials that may have the same blue colour cap.
While vial label colours and vial sizes may be
different, when the vials are stored upright near
each other, only the blue caps may be visible,
making it more difficult to differentiate one drug
from the other.

ALERT NE

ISemember 9, 2020

Dangerous wrong-route errors

with tranexamic acid

We recently learned about three cases of
accidental spinal injection of tranexamic
acid instead of a local anesthetic intended
for regional (spinal) anesthesia. Con-
tainer mix-ups were involved in each case. In one
case, a patient scheduled for knee surgery received
tranexamic acid instead of bupivacaine. The anesthe-
siologist immediately realized the error, but by then,
the patient began to experience seizures. The patient
later recovered. In a second
case, a patient undergoing hip
replacement surgery received
tranexamic acid instead of a
local anesthetic for spinal
anesthesia. The patient survived
but also experienced seizures
and had extreme pain due to
arachnoiditis. In a third case, a
patient scheduled for bilateral
knee replacement also inad-
vertently received tranexamic
acid instead of bupivacaine for
spinal anesthesia. The patient
experienced seizures, which
necessitated placing her into an

induced coma for several days. 5

owing.

We previously reviewed errors with tranexamic acid
in our May 23, 2019, ISMP Medication Safety Alert!
(www.ismp.org/node/8705). We noted that in the

US, bupivacaine, ropivacaine, and tranexamic acid
are packaged in vials that may have the same blue

color cap (Figure 1). While label colors and vial sizes
may be different, when the vials are stored upright
near each other, only the blue caps may be visible,
making it more difficult to differentiate one drug from
the other. To make matters worse, these drugs are
often found in areas where barcode scanning may not
have been implemented or is not routinely utilized
(e.g., peri-operative areas, labor and delivery,
emergency department). So, mix-ups are less likely to
be detected. Unfortunately, the
literature has additional reports
of serious medication errors
due to mix-ups between tran-
examic acid and bupivacaine or
ropivacaine during regional
anesthesia. Syringe labeling
issues may also contribute to
such errors.

Tranexamic acid is an antifibri-
nolytic that prevents the break-
down of fibrin, thus promoting
clotting. It is approved for short-
term use (2-8 days) in patients
with hemophilia to reduce the
risk of hemorrhage during and
following tooth extraction;
however, it is also used off-label in a variety of hemor-
rhagic conditions to control bleeding, including
postpartum hemorrhage. Although tranexamic acid is
not indicated for joint surgeries, it is often used intra-
venously (IV) or topically during these procedures to
continued on page 2— NAN>



https://www.nccmerp.org/sites/default/files/nan-alert-20200909.pdf

Cyklokapron (tranexamic acid)

The Contraindications, Warnings and Precautions, Dosage and Administration and Patient Medication

Canadian Product Monograph Update for
- - Information sections of the Canadian product monograph for Cyklokapron have been updated with the risk of
Cy k I O k ap r 0 n (t r an eX am I C aC I d ) error(s) due to incorrect route of administration. The Warnings and Precautions, Dosage and Administration

and Patient Medication Information sections have been updated with the increased risk for thromboembolic
events when used concomitantly with hormonal contraceptives.

= Health Canada monitored global alerts and Koy metesgss o haakcue B lsesion:

e Cyklokapron solution for injection is intended for intravenous injection or infusion only.

COl | abo rated W|th I S M P Can ad a to | d e nt|fy a e Intrathecal and epidural administration of Cyklokapron is contraindicated.

e Erroneous administration of Cyklokapron solution for injection via intrathecal or epidural routes

Can ad Ian re po rt ) We th en wo rked Wlth th e has resulted in serious harm, including death.

e (Care should be exercised to confirm the correct route of administration when other injectable

company to update the Canadian Product B vl tinsrivsnsiynnsi, o s
Monograph (CPM). e e e

= On November 25, 2021, Cyklokapron
(tranexamic acid) CPM was updated. The CPM e ————— +
was revised under the contraindications, dosage
& administration, and warning & precautions

sections.

* The CPM update was published in HC e | mmmm—— e
InfoWatch publication in January 2022 edition. smp iy e Secee i1 scoen
- ISMP Canada published a safety bulletin on
May 26, 2022. Wokome T2 - Esoe 6 - May D8, 2023

ALERT: Substitution Error with Tranexamic Acid during
Spinal Anesthesia



https://www.canada.ca/en/health-canada/services/drugs-health-products/medeffect-canada/health-product-infowatch/january-2022.html#cyklokapron
https://ismpcanada.ca/wp-content/uploads/ISMPCSB2022-i6-Tranexamic-Acid-Spinal-Anesthesia.pdf
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Country Update - Canada

2022 International Medication Safety Network Annual Meeting

loana Popescu, Director, Healthcare Excellence Canada
Kathy Kovacs-Burns, Patients for Patient Safety Canada
Maryanne D’Arpino, VP, Healthcare Excellence Canada (regrets)
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https://www.healthcareexcellence.ca/media/cgveawa5/2021-22_hec-impact-report.pdf

A safer future

 Defining safety
* All people
* All types of harm
« Creates capacity for safety
* Incident response restores trust, enables growth

 Creating safety - constant inquiry:
* Will care be safe in the future?
* |s care safe now?
« Has care been safe in the past?
 Capability building

- Patient safety essentials, effective governance

« Partners in safety
« With and for more people
- Patients for Patient Safety Canada

HealthcareExcellence.ca | ExcellenceSante.ca
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Presence of Safety (healthcareexcellence.ca)
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https://www.healthcareexcellence.ca/en/what-we-do/all-programs/presence-of-safety/

Patients for Patient Safety Canada

 Partnerships
» Healthcare Excellence Canada — Safety Team
« Patient Alliance for Patient Safety
* Institute for Safe Medication Practice Canada (’

* Medication Safety Events

« World Patient Safety Day 2022
 Labelling of non-prescription medications — Health Canada

. Other PATIENTS FOR|PATIENTS POUR LA
PATIENT SAFETY |SECURITE DES PATIENTS
- Safety Conversations CANADAIDU CANADA

« Canadian Patient Safety Week

» Mutual healing demonstration project

* Antimicrobial resi nd stewardship
Art Gallery

/,/ Heal’rhcklixcellence ca | ExcellenceSante.ca 11




Contact us

loana Popescu — Director, Safety Strategies and Programs, HEC
Maryanne D’Arpino — VP, Programs and System Transformation, HEC
Katharina Kovacs Burns — PFPSC Leadership Team member

info@hec-esc.ca | patients4safety@hec-esc-ca
Healthcare Excellence Canada | Patients for Patient Safety Canada

Healthcare Excellence
Excellence ensanté

‘“\ Canada Canada
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'i"m ZERO Preventable Harm From Medications
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A Trusted Partner

Strengthening medication
safety through timely
learning, sharing, and acting
to improve health care.

ISMP Canada is a national,
independent, and not-for-profit
organization that purposefully
partners with organizations,
practitioners, consumers, and
caregivers to advance
medication safety in all
healthcare settings.

ismp

CANADA

‘™ Learn

We synthesize knowledge by
collecting, aggregating, and
analyzing data on medication
safety from practitioners,
consumers, caregivers,

and others.

=

Share

We disseminate
lessons learned
with compelling,
actionable,
evidence-informed
recommendations
across the health
system.

Ismpcanada.ca



National Incident Data Repository (NIDR)

July 2022

§ Pﬁa;c;r%i::caiciegtﬁ;tgzeﬁoos:my for Community Pharmacies L EA R N & S H A R E
rop 10 beres enrmine o A v" Pharmacist/Pharmacy regulators in 4
Gt e 1 ([ v e A s oo st mancons Canadian provinces now require

involve giving the drug to the wrong patient.
[20 1 6*2 02 1 } Safety Strategy: Avoid pre-pouring and always confirm patient

et et e e anonymous medication incident reporting

. Methadone Levothyroxine
Analysis Finding: Patient harm can occur when the dosage units of

- Levothyroxine levothyroxine are mixed up or misinterpreted.

. . . .
T . Safety Strategy: Standardize the expressions of strength in prescribing and I n CO m m u n I t h a r m a C I e S W I t h S e a m I e S S
- Warfarin j dispensing systems with micrograms (meg), not milligrams (mg), to align

with manufacturer labels.
. Furosemide

Warfarin

- Senraine ety P Wi ol cosing resimen con ncress e submission to the NIDR that is hosted by

Hyd hi thiazid of error and harm.
- Pydrochiorothiazide Safety Strategy: Clearly communicate the warfarin dose with the patient

Cital based on the maost recent INR test, espacially when the regimen includes a
- Citalopram combination of different strengths and/or varying daily doses. a n a a
8. Metformin e—— ©Metformin
Analysis Finding: The need for frequent metformin dose adjustments and
regimen changes can lead to errors and harm.

Safety Strategy: To prevent mix-ups involving metformin, offer patient
education as a final check for the correct product and patient understanding.

tyie iy o ot e o i o v First National NIDR Sha pshot issued in

of hydromorphone are inadvertently interchanged.
Safety Strategy: Include both the generic and brand names throughout the

medication-use process to help differentiate between different formulations. J u Iy 2 O 2 2 by I S M P Ca n a d a

The NIDR National Snapshot shares information about the types of medication
incidents that have been reported by community pharmacies in Canada. Safety
bulletins with detailed analyses and recommendations are available here:
https:/fismpcanada.ca/safety-bulletins
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9. Hydromorphone

10. Candesartan

Référentiel de danr
n
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Analysis of Fatal Antidote Administration Errors

Institute for Safe Medication Practices Canada A HEY PARTNER IN

I’mp REPORT MEDICATION INCIDENTS CHIRPS 5% SCDPIM
CAMADA - . :

. LEARN & SHARE

Volume 22 - Issue 8 - July 21, 2022
ALERT: Infusion Errors Leading to Fatal Overdoses of N-Acetylcysteine ° I S M P Ca n a d a Sa fEty B u I I etl n AI e rt p u b I I S h e d I n
Acetaminophen is safely used by millions of people IV administration of the antidote, both invelved the J U Iy 2 O 2 2

waorldwide, but acetaminophen poisoning remains a pump being programmed to erroncously continue
ivert etyloysteine at the rate for the loading
of the rate for the maintenance dose, and
be a life-saving medication and is widely

* Early findings shared from overdoses of

2 ISMP Canada recently recerved reports of BACKGROUND
fatal overdoses of intravenous (IV) N-acetylcysteine

L L
resulting from errors in pump programming,. This Serious adverse events, including death, following N _a C et I C Ste I n e u S e d to t re a t a C eta m I n O h e n
bulletin 15 shared to alert stakeholders to the N-acetyleysteine overdose are rare but have been

potentially fatal outcome of errors and to encourage reported in the literature. Overdose (4- to 16-fold) of

SMP Canada Safety B

leading cause of acute liver failure and med
related death ' The antidote, N-acetyleystes

effec

review of the processes that support IV N-acetyleysteine has been linked to serious
IV administration of N-acetyleysteine. life-threatening adverse effects, meluding hemolysis Ove r 0 S e S
and hemolytic uremic syndrome, cerebral edema,

INCIDENT EXAMPLE and seizures " Given that N-acetyleysteine for

IV ad ration is prepared in 5% dextrose in
A patient arrived at the hospital with acetaminophen water (D3W), an overdose results in the introduction ° o ° ° ° ° . .
poisoning. [V administration of N-acetyleysteme of a substantial amount of fluid and other [ ) S I f t t t t h C d d t t I I
was ordered, and the medication was promptly osmotically active components into the circulation; g n I I C a n I n e re S W I I n a n a a a n I n e r n a I O n a y

administered using a protocol that calls for a loading this, in itself, can lead to severe clinical harm.
dose, followed by a maintenance dose to be given

L] L] L]
from the same infusion bag, but at a slower rate, The DISCUSSION I n t h I S r I S k
loading dose was completed, and the mamtenance

dose was incorrectly programmed to continue at the Several protocols for the preparation and
same rate as the loading dose. The emor was noticed administration of IV N-acetyleysteine are in use
when the patient experienced nausea, vomiting, and across Canada ® Preliminary review of the incidents ° ° °
scizures. The patient subsequently died reported to ISMP Canada has identified the [ D t —
e etailed analysis underway — please connect if you
This was one of two similar incidents of protocol, as a key contributing factor
N-acetyleysteine overdose that were shared with °
ISMP Canada. Both involved patients under the age In the incident example described above, the nurse h ave I n fo to S h a re
of 18 years, both involved a similar protocol for followed an IV N-acetylcysteine protocol and had to
ISMP Canada Safety Bulletin - www.ismpcanada.ca/safety-bulletins/ 1af3

*
© Institute for Safe Medication Practices Canada I’mp

CANADA




Labelling Improvements — Mineral Supplements

LEARN & SHARE

ISMP Canada provided feedback to Health Canada on a Draft
Guidance Document: Labelling of Natural Health Products

* Using evidence of error and near miss reports, feedback on specific

iSS ues an d recommen d ed g u |d ance was p rOVi d e d by | S |\/| P Ca Nna d a Figure 1. Examples of zinc products and the different ways the elemental zinc strength is expressed on the front

and side labels (images obtained from the internet).

‘A

e Health Canada recently published the updated Guidance Document
with the goal of improving the labelling of single-ingredient mineral

supplements with a particular focus on calcium, iron, magnesium and : ; .
- - IincCitrate i Jamieson
ZlnC (_ — nmg ttttttt
[~ somg A Zinc
‘ High Absorption :

* New format recommended in which the salt appears on a

P Healthy Skin & Immune funceon |
180 Tablets i1
i vebber naturals 8

B =0 700

v ULTRA STRENGTH
RD 0mg

separate line of text on product labels

* Notice supported by references to ISMP Canada Safety Bulletins

Each tablet contains: Each tablet contains:
Tine (2ioe citea] 20my Zinc ((]Uate’ 50 mg Elemental Zinc (Gluconate) 50 mg
St A Chaque comprimé contient :
Zinc éémentaire (gluconate) ............50mg

© Institute for Safe Medication Practices Canada


https://ismpcanada.ca/wp-content/uploads/ISMPCSB2021-i1-Calcium.pdf
https://www.canada.ca/en/health-canada/services/drugs-health-products/natural-non-prescription/legislation-guidelines/guidance-documents/labelling.html#annb
https://ismpcanada.ca/wp-content/uploads/2022/01/ISMPCSB2021-i11-HYDROmorphone-label.pdf

LEARN, SHARE, & ACT

ISMP Canada is partnering with the

Ministry of Long-Term Care in Ontario to provide medication safety tools,
facilitation, and coaching support in 4 key areas to long-term care homes
 Resident & Family Engagement

e Measuring & Evaluating

 Quality Improvement

e Report, Learn, & Act After a Medication Incident

Phase 1 Launch (2021 / 2022) — 10 Champion Homes
Phase 2 Spread (2022 / 2023) — up to 100 Trailblazer Homes!

l[ij SCAN MF



s B.C. pharmacy issues alert after liquid
o] Sogermment - Gouvemement acetaminophen for kids mislabelled

of Canada  du Canada Search Canada.ca

By Simon Little + Global News
(e’ Posted November 9, 2022 10:56 pm - Updated November 10, 2022 6:20 pm

Global News at Noon BC
Safety alert: B.C. ?ieppers—amgmn—mslabeued-ase%ammephenﬁ

Canada.ca Health - Drugand health products > Buying and using drug and health products safely

- Drug_and health products available in Canada Drugs and medical devices > Safe use of medication for children 63383 8C

Infant and children's acetaminophen and ibuprofen € EE CHEO =\
shortage Shitdrons w3 W moms

Hospital WK Health -

Date published: October 26, 2022

Information for families and caregivers on

children’s fever and pain medication

HOW TO USE THESE MEDICINES WISELY

WHAT SHOULD | DO IF | NEED TO USE

ACETAMINOPHEN OR IBUPROFEN?
Your pharmacist can help you chaose
the right fermulation for an infant or
child’s needs based on what products
are available.

Itis best to use a pediatric
measuring cup, speen or syringe
to give liquid medications to
children

@ Support

These druas come in a varietv of dosaae forms. such as liouids. chewable tablets and recta

New and Emerging Risk in Canada

© Institute for Safe Medication Practices Canada I’mp

CANADA




